
Environment Protection Engineering 

Vol. 24 1998 No. l-2 

STANISŁAW LEDAKOWICz 

INTEGRATED PROCESSES OF CHEMICAL AND BIOLOGICAL 
OXIDATION OF WASTEWATERS 

Biological treatment of wastewater has been known for almost hundred years; however, in the case 
of industrial wastewaters this method is not sufficient because they carry high content of xenobiotics 
along. The efficiency of biodegradation may significantly be increased by chemical oxidation. Recently, 
the so-called advanced oxidation processes (AOPs) combined with biological treatment have appeared to 
be successful in large-scale systems, therefore it is reasonable to present the fundamentals of the applica-
tion of combined methods in wastewater treatment. The general statements about the integration of bio-
[...]
illustrates the mechanism of ozonation in the presence of 1202 and UV. 
Many studies have confirmed that when 1202 is added to a solution, ozone is rap-

idly degraded and OH radicals are formed, thus the process of degradation of pollut-
ants takes place much faster [10]—[12]. Theoretically the molar ratio of hydrogen per-
oxide to ozone is 1:2. However, under real conditions this ratio can change at high 



Rk 

Fe2+ 

Rk i + Fe3+ 

R,H 

R,. 

R, 

dim  er  

k3=10'  -  101°  dm'/(то1  s)  

--♦ Н 0 

product + Fe2' 

Integrated processes of chemical and biological oxidation 41 

concentration of pollutants [10]. This parameter is one of the main factors affecting 
reaction yield and rate. Hydrogen peroxide is the so-called "radical sweeper", hence 
too much of it may have a negative effect on the reaction [10], [12]. The rate constant 
of the reaction of 1202  with 01 radicals is 2.2.10' (тo1/dт3)-1s 1, while the rate 
constants of the reaction of these radicals with organic compounds present in water 
are most frequently of the order of 103-1010  (mоУdm3)-1s 1  [9]. 

When analyzing oxidation in Н2O2/UV system, it was observed that disintegration 
of hydrogen peroxide due to UV irradiation was the most direct reaction of hydroxyl 
radicals formation [ 10], [11],  [ 14]. One quantum of absorbed UV light of wavelength 
of 254 nm was sufficient to form 2 01' radicals. 

Recently, a growing interest in using Fenton's reagent to advanced oxidation 
processes of wastewater resistant to traditional methods of treatment is observed. In 
parallel, as a result of the reaction of Fe2+  with 1202, trivalent iron ions, known to be 
good coagulants, are formed, and in such a way a part of pollutants can be removed by 
precipitation. HABER and  WEISS  have found that the actual oxidizing species are hy-
droxyl radicals [16], [17]. Many theories have been developed on the mechanism of 
oxidation of organic compounds by Fenton's reagent (1202  and FeSO4). The mecha-
nism of this reaction according to Walling is presented in figure 5. 

1202  + Fe2+ --в  Feз' +  HO  +  HO' k,=76  dm'I(mol  s)  

Н  О+ Fe2' --►  Fe3+  +  H  О  
но' 

k2=3 x 10 x дт'/(то1 s) 

Fig. 5. Mechanism of Fenton's reaction according to Walling 

Summing up, this short review of chemical oxidation methods and the results ob-
tained should be considered. As a result of chemical oxidation large particles of organic 
pollutants are degraded into smaller parts to which oxygen is introduced, thus giving 



В  O  DSJC  O  D 

.0. ...... 

uv 

o o  Оз  

20 40 60 80 
time [min] 

0.50 - 

0.45-

0.40-

0.35-

0.30- 

0.25- 

0.20- 

° 

0.15  
0  

42 S. LEDAKOWICZ 

alcohols, aldehydes or carboxyl acids. These oxidized forms obtained due to the attack 
of OH' radicals are in most cases much easier biodegradable than the output forms. 

Review articles on industrial applications of advanced oxidation of wastewater 
[18], [19] have noted a growing interest of various industrial branches in these meth-
ods. However, all these articles emphasize that further studies, particularly on oxida-
tion mechanism and kinetics, are necessary. 

4. INTEGRATION OF BIOLOGICAL AND CHEMICAL 
OXIDATION METHODS 

When discussing biodegradation and chemical oxidation of wastewater, we should 
clearly define the notions of biodegradability and susceptibility to oxidation as well as 
efficiency of these processes. The most generally used global parameters characteristic 
of wastewater are as follows: biological oxygen demand (ВОD5) and chemical oxygen 
demand (COD), and, frequently, total organic carbon (ТOС) or dissolved organic carbon 
(DOC) which denote the presence of organic compounds that due to chemical oxidation 
are entirely mineralized giving CO2. As a measure of biodegradability the BOD5/COD 
ratio is assumed. For example, for biodegradable municipal wastewater this ratio is 
0.4-0.5 and this is why in view of the advanced oxidation of industrial wastewater there 
is a tendency to increase the BOD5/COD ratio to this value and then to subject the 
wastewater to biological treatment. The effect of ozone and UV light on the enhance-
ment of biodegradability of textile wastewater is exemplified in figure 6 [20]. 

Fig. 6. BOD5 /COD ratio versus time for various AOPs of textile wastewater 



Integrated processes of chemical and biological oxidation 43 

The BOD5/ТОС  ratio is also suggested to be used as a measure of biodegradability 
[21]. The COD/ТОС  ratio informs of susceptibility of a substance to oxidation. Low 
values of this ratio mean a high extent of oxidation, for example for oxalic acid 
COD/ТOС  = 0.6 contrary to alkanes for which these values range from 4 to 5. Not 
always these parameters represent the actual extent of biodegradability, because due 
to chemical oxidation also GODS  decreases and the BOD5/COD ratio can remain un-
changed or even may decrease as has been observed when treating textile wastewater 
by means of the activated sludge method [20]. This ratio provides no information on 
wastewater toxicity or biodegradation rate and degradation kinetics which are so im-
portant from the point of view of a designer of wastewater treatment plants [22]. Few 
publications are concerned with kinetics studies. The most popular form of describing 
the biological oxidation kinetics is Monod's equation: 

dS 1 I'm  S 

dt yxis  K+S 

where the substrate S concentration is represented by COD, with kinetic parameters 
rmах  and K, depending on the chemical oxidation method applied. It can be expected 
that the Monod constant K, denoting a capability of a given compound to serve as 
a carbon source in metabolic processes, should decrease due to chemical oxidation. 
The yield coefficient Yxis can be determined from direct measurements of the sub-
strate S concentrations at the inlet (in) and outlet from the reactor and biomass con-
centration X using the formula: 

1 _ s» —S 

Yxis X  

It is very important to determine the global efficiency of the process consisting of 
chemical and biological oxidation steps. There is an interaction between the two steps, 
and the extent of mineralization in particular steps is not always a relevant value. For 
example, wastewater can almost entirely be mineralized (95%) in the second biologi-
cal process, while in the chemical process mineralization did not occur, whereas 
without this pretreatment, biomineralization would be impossible. YAMAZAKI et al. 
[23] suggested a simple method for comparing efficiencies of these subsequent proc-
esses. First, the goal has to be determined: whether mineralization should be com-
pleted or some global indices (COD, TOС) should be decreased to some admissible 
values, or wastewater toxicity should be eliminated, etc. If the chemical process effi-
ciency is denoted as EC  = (% of treatment goal attained in chemical step)/(100% at-
tainment of treatment goal) and, by analogy, the biological process as Eb _ (% of 
treatment goal attained in biological step)/(100% attainment of treatment goal), the 
total efficiency of the combined process would be equal to  Etat  =  ЕЕ  :+ Eb, and relative 
efficiencies of respective steps are illustrated by ratios of Еc/EЕ0,. and Eь/Etot. 



44 S. LEDAKOWICZ 

To estimate the efficiency of wastewater treatment, SCOTT and OLLIS [24] propose 
to use the ratio of efficiences attained in particular methods to the efficiency that 
would be accomplished if either of the individual processes were used solely, assum-
ing equal reaction time, oxidant dose, economic cost, etc. This ratio provides a meas-
ure of the synergism obtained when combining processes and allows for comparison 
of this measure as a function of system variables such that optimal reaction conditions 
may be identified. Naturally, there are clear limitations both economic and physical 
(reactor volumes, flow rates, treatment time). ESPULGAS and OLLIs [25] modelled 
such a combined system of chemical and biological oxidation of a substance resistant 
to biodegradation using the limitations listed above. The authors found a maximum 
efficiency of the process as a function of reaction time. For example, the treatment 
efficiency reaching 85% can be attained in 7.2 hours in a (photo)chemical reactor 
alone, or in 3 hours in the (photo)chemical reactor and 7 hours in a biological reactor. 
The second variant is much more economical. 

In general, it can be stated that if both chemical and biological oxidation methods 
are compared, the capital and operating costs of the biological processes are much 
lower (5 to 20 and 3 to 10 times, respectively) than those of the chemical process. 
These effects often decide that biological methods are used both prior to and after 
chemical treatment, as in the case of textile wastewater biodegradation on a trickling 
filter where advanced oxidation is applied between two biological steps in order to 
improve the biodegradability of the so-called hard detergents and synthetic dyes re-
sistant to biodegradation [26]. 

A survey of studies on the combined chemical and biological degradation of or-
ganic pollutants in wastewater published up to 1995 is presented by SCOTT and OLL1s 
[24]. However, much advancement is observed in this field and it is impossible to 
discuss all studies which have been carried out during the last two years. To realize 
how fast the advances are, one should mention four international conferences on oxi-
dation technologies [27]—[30] which were organized during last years. At each of 
them several papers were devoted to the subject of combined chemical and biological 
oxidation. An exemplary application of this technology is the wastewater treatment 
plant opened in 1994 at BASF Schwarzheide GmbH [31]. The raw wastewaters con-
taining polyethers (PE) that are difficult to biodegrade and nitrocresols from the dini-
trotoluene (DNT) production, which are resistant to biological degradation, are sub-
jected to adsorption onto excess activated sludge, which removes insoluble and 
hydrophobic fractions. The sludge is dewatered by thickening and sent combustion. 
The following biological pretreatment mineralises the easily biodegradable substances 
in the wastewater, which is then ozonated and subjected to the second biotreatment. In 
the central wastewater plant, the final purification occurs together with the treatment of 
the collected sewage of the site. Further, the off-gas from the ozonation step, which 
contains almost pure oxygen, is used for the aeration of the activated sludge. Figure 7 
presents the schematic view of wastewater treatment plant at BASF Schwarzheide, 



1 1 
procesa wastе  water 

+ 1 1~+ + 4'  1i(  

* ~ iC 

-Ј  

у  

--L- --L ~  

Integrated processes of chemical and biological oxidation 45 

Germany. Annually 68000 m3  of wastewater are treated at the cost of treating 1 m3  
equal to 18 DM.  

L  

Fig. 7. Scheme of wastewater treatment plant at BASF Schwarzheide, Germany 

Another example of the integration of physicochemical and biological methods of 
noxious wastewater treatment is a system based on Biomembrat-plus technology 
which operates in the waste disposal site in Berg, Landkreis Germersheim [32]. The 
system has worked since January 1996. Effluents from the landfill at the volumetric 
flow rate —50 m3/day and COD equal to 4500 mg/dm3  are directed to a biological 
treatment plant where, contrary to the traditional treatment plants with activated 
sludge, instead of settlement tanks the ultrafiltration method is applied due to which 
biomass concentration is kept at the level of 40 g/dm3. After the biological process, 
the wastewater is 5-10 times concentrated during nanofiltration; the permeate, which 
satisfies the requirements established for COD, AOX and nitrogen content, is re-
moved from the system and the concentrated substance is subjected to catalytic 
ozonation. Due to the application of the membrane technique in wastewater concen-
tration, ozone consumption (6 kg 03/h, at concentration of 120 g/m3) decreased by 
half as compared to the use of combined biological and chemical methods only. Re-
duction of pollution during the chemical oxidation attained 60-70% with the rest be-
ing degraded biologically. By returning the ozonated wastewater to the biological 



46 S. LEDAкow[cz 

treatment plant the cycle is completed. This combination of physical, chemical and 
biological methods seems to be the most recommendable for the treatment of other 
noxious industrial wastewaters. 

The first industrial applications of the integrated methods of chemical and biologi-
cal treatment of wastewater are successful and very promising for the further devel-
opment to our prosperity and better living conditions in a clean and healthy environ- 
ment. 

REFERENCES 

Osткouмow S. A., Introduction to Biochemical Ecology (in Polish),  PWN,  Warszawa, 1992. 
HICKEY W. J., SEARLEs D. B., FocuT D. D., Appl. Environ. Microbiol., 1993, 59, 1194. 

ENsIGN S. A., HYMAN  М.  R., ARP D. J., Appl. Environ. Microbiol., 1992, 58, 3038. 
WiESEL L., WUEBKER S. M., REHM I. J., Appl. Microbiol. Biotechnol., 1993, 39, 110. 

LEDAKOWICz S., BECKER U., DECKWER  W.-D.,  Progress in Biotechnology, 1996, 11, 800. 

ARONSTEIN B. N., ALEXANDER  М.,  Appl. -Microbiol. Biotechnol., 1993, 39, 386. 

LAGNALIs B., RECKHOW D. S., BRINDB D. R., Ozone in Water Treatment. Application and Engi- 

neering, Cooperative Research Report, Levis Publisher, 1991. 
PERKOWSKI J., MAYER J., LEDAKOWICZ S., Proceedings of 12" Congress of International Ozone 

Association, Lille, France, 1995, p. 747. 
HOIGNE J., BADER H., Water Research, 1976, 10, 377. 
GLAZE W. H., JooN-WUN KANG, CIAPIN D.  Н.,  Ozone Sci. Eng., 1987, 9, 335. 
LEGRINI O., OLIVEIRos E., BRAN A. M., Chemical Reviews, 1993, 93, No. 2, 671. 

BELTRAN F. J., GONZALES M., Rivns J.,  MARIN  M., Ind. Eng. Chem. Res., 1994, 33, 125. 

BELTRAN F. J. et al., Ind. Eng. Chem. Res., 1995, 34, 1607. 

GиΡ rTONNEAU S. et al., Ozone Sci. Eng., 1990, 12, 73. 
Ku YOUNG, Su WEI-JENG et al., Ind. Eng. Chem. Res., 1996, 35, 3369. 

GoLDsтEм  S., MEYERsTEIN D.,  CZAPSKI  G., Free Radical Biology and Medicine, 1993, 15, 435. 

WARDMAN P., CANDEIAs L. P., Radical Research, 1996, 145, 523. 

Luck F., MARET A., РАILLARD  Н.,  Proceedings of Symposium "Down Under '96", Sydney, Austra- 

lia, 1996. 
RICE R., Ozone Sci. Eng., 1997, 19, 1. 
GONERA M., LEDnкowіcz S., РпккоwSKI J., 66  Conference on Advances 

(in Polish), Lódź, Poland, 24-26 Sept., 1996, p. 22. 
TAKAHAsHI N., NAKAI T., sAToH Y.,  KATON  Y., Water Res., 1994, 28(7), 

LEDnкоwtcz S., GONERA  М.,  5 h̀  National Symposium on Environmental 

Ustroń—Jaszowiec, Poland, 11-12 Dec., 1997. 
YAMAZAKI M., SAWAi T., YANIAZAKI K., Water Res., 1983, 17(2), 1811. 
Scion J. P., Onus D. F., Environmental Progress, 1995, 14(2), 88. 

ESPULGAS S., Outs D.F., Chemical Technologies for Nineties III, eds. 
Tech. Pub. Corp., Lancaster, 1996. 
LEDAKOWICZ S., GONER.°, M., 2"' Conference 
Polish),  Zielona Góra,  18-20 Sept., 1997. 

[27] International Conference on Oxidation Technologies for Water and Wastewater Treatment, Goslar, 
Germany, 12-15 May, 1996. Review in Ozone News, 1996, 24, 8. 

 
 
 
 
 
 

 

 

 
 
 

 
 

[ 14] 
 
 

[ 17] 
[18] 

[ 19] 
 

 
[2г]  

 
 
 

 on Water, Wastewater, Wastes in the Environment (in 

in Bioreactor Engineering 

1563. 
Biotechnology (in Polish), 

Eckenfelder A. R. et al., 



Integrated processes of chemical and biological oxidation 47 

Regional Conference on Ozone, UV Light, Advanced Oxidation Processes in Water Treatment, 
Amsterdam, the Netherlands, 24-26 Sept., 1996, Proceedings of Int. Ozone Assoc. 
The 3 d̀  International Conference on Advanced Oxidation Technologies for Water and Air Remedia-
tion, Cincinnati, Ohio, USA, 26-29 Oct., 1996, Abstracts. 
The 13 h̀  World Ozone Congress, Kyoto, Japan, 26-29 October, 1997, Proceedings. 
socHER R., ZIMMER R., 32— Aussprache Umweltschultz der BASF AG, Ludwigshafen, Germany, 22 
June, 1995. 